SR FEMASTER - 10D

REPAIR PARTS MANUAL

18 H.P. LIGHT GROUND ENGAGING TRACTOR
MODEL 4518-2700 /%-4S

%,V////////////Mzﬁ//// G D

ONE YEAR LIMITED WARRANTY

For one {1) year from date of purchase by the tirst consumer tor rasidential use {thity (30} days com-
mercial use), NOMA Outdoor Products Incorporated warrants that it will replace fres of charge, includ-
ing labor, any original part of any NOMA Qutdoor Products Incorporated product found to be delective
by any authorized Ssrvice Dealer or the factory, except the battery which is warranied tor ninety (90}
days from date of purchase.

This watranty does not cover engine, transmission, transaxle or difterentlal (these items are covered
by their manufacturer's own warranty). This warranty does not cover parts that have failed due 1o
nermal wear or parts that have failsd subject te misuse or abuse. Transportation of the unii or pan to
and trom an authorized Service Dealer or tactory ls the responsibility of the ownar,

A step by slep explanation as to what procedure should be foliowed for this Warranty is:

1.1 a part becomes delective, contac! the store where the unit was purchased for the name and
address of the authorized Service Dealar nearesi 1o you.

2.1t you cannot locate an authorizad Service Dealar, write Service Depanment of NOMA OQutdoor
Products Incorporated for the name and address of the authorized Sarvice Dealer in your area of
call the Service Dapaniment at 1-801-422-1680.

3. Return the delective product, along with proot of purchase to such suthorized Service Deatar for
replacement of any deleclive pant where covered by this warranty.

Thare is no other express warranty, Implied warrantias, including those of merchantability and tiiness
for a particular purpose ars limited 1o one (1) ysar from date of purchase. Liabillty for incidental or ¢on-
sequential damages are excluded.

Some states do not alfow fimitations on how long an implied watranty lasis, so the above {imitation may
nat apply to you. Some stales do not atlow the exciusion of inclgental or consequentia!l damages, so the
above exciusion may not apply 10 you. This warranty gives you specilic legal rights, and you may have
other rights which vary from state 1o 6late.

.

RN

Y

R

NI

NOMA Outdoor Products Incorporated Caller 8000 Jackson, TN 38308-B000C
UNIT PARTS AND SERVICE

This manual containg Ingtruetions for safely, assembly and maintenance. Read this manugl carafully and com-
pletaly $6 that you will know propar assembly, use and care of yout unit. Also fill in and matl the registration card
packad with the unit, For service other than coverad in this manual, contact an autherized setvice doater. A
nationwide parts and service organization has been established to provide locally available pans and service. A
list of authorized pats distributors has been Included in this manual. When ordaring repalr pans, aiways giva the
following Information: 1. The Part Name, 2. The Pan Nurmber: 3. The Quantity desired; 4. The Full (sight digit)
Modal Number ot the unit. The mode! numnber will be found on a plate atlached to the unit.

Look far this symbol. & it means - ATTENTION! BECOME ALERT! A HAZARD
TO OPERATOR, BYSTANDER, PROPERTY OR EQUIPMENT MAY EXIST.

NOMA Outdoor Products Incorperated
Caler 800D
Part No. 307619 Jackson, TN 38308-8000 0869

Price $2.00 ‘ Printed in U.SA.



[ REPAIR PARTS | B
LIGHT GROUND ENGAGING TRACTOR MODEL 4518-2700

2 3 4 5§ g NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. Use
( of service/rapiacement paris CINET AN vl lyhTeT Wyt
P S ment parts may void your warranty,

26

v Sl T 25
" ! .
7 17
§18 '7- Pags B

@ 17 Ret. lam 70
13 \ —_— n L) - . 2o
12 14 18 32
16 <
ALL UNNUMBERED ) 30
ITEMS AHE INTEHUHANUEADLE S
WiTH OPPOSITE SIDE I

Ref. 1tem 68
Page B




LIGHT GROUND ENGAGING TRACTOR MODEL 4518-2700

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING REPAIR PARTS:
1. The PART NUMBER; 2,The PART NAME; 3. QUANTITY DESIRED; 4. Tha MODEL NUMBER (As shown on Mode| Piate).
SEND PART ORDERS AS PER INSTRUCTIONS ON THE FRONT PAGE.
YOUR UNIT IS RIGHT HAND (RH) OR LEFT HAND{LH) AS YOUR STAND BERIND IT.
0O NOT USE KEY NUMBERS WHEN ORDERING REPAIR PARTE, ALWAYS USE PART NUMBERS.
All raplacement parts will be supplied in current production colors of in a neutral color.
A handling fee is applicable to smail parts ordars.

Koy Key
No, Part No, Dageriptinn . Mz, Part MNa. Caaciiplion
1 1500 Lacknin, 1/2-13 Tha. 33 22265 Washer
2 122207 | *Screw, Hex Hg, 3/8-16 x 3 In. 34 301398 Flatwasher
3 21275 | BallJont Assembly 35 21682 | Fiatwasher, 3/4 in.
4 124925 | NutHex Jam, 2/8-24 Thd, 36 582689 | Seclor Gear
5 302864 | Drag Link 37 52406 | Eccentric, Steering Adjust
& 57158 Ball Joint Assembly 38 180177 | *Screw, Hex Hd, 1/2-13 x 1-1/2 In,
7 36625 "E"Ring 39 1498 Locknud, Hex, 5/16-18 Thd.
8 52407 | Bearing, Front Spindle 40 50947 | Screw, Taptite 516-18 x 1-1/4 In,
] 303200 | Front Axle Assembly 41 57563 | Bracket, Stabilizer
10 53373 Covet, Axie End 4z 122017 | "Screw, Hex Hd 5/16-18 x 1 In.
11 642 | Flatwasher 43 35488 | Screw, Hex Wa Hd, 5/16-18 x 3/4 In.
12 40364 | _Huk Cap 44 1 128088 1 ochwagiw, Spii, 3TE L T
13 39978 | Bearing 45 [Transaxle | *Pestless. 5 Speec. Modsl 801
14 24167 | Valve 5tam 46 20507 | Shouldsr Bolt
15 39828 | Wheel w/Bearing 47 57217 | Brackel, Brake
16 41108 Tire, Front 48 271184 | "Nut, Keps, 5/16-18 Tha.
17 120368 | *Nut, Hex, 3/8-24 Thd. 49 45602 | Washer
18 120382 | “Lockwasher, Split, 3/8 In. 50 57744 | Spacer
19 9781 | Front Spindie Assembly, L. H. 51 39380 | Twe, Rear
20 300327 | Tie Rod Assembly 52 301366 | Wheel Assembly, Rear
21 9180 | Front Spindie Assembly, R.H. 53 42815 | Flatwashar
22 58246 [ Bolt, Front Axle Pivol 54 52648 Bracket, Slabitizer
23 273328 Zek, Gransa ... . __... R YA 83680 ey :
24 2483 | Spring Washer 56 | 12030% | Flzhwochor, £18 in
25 1499 | Locknut,3/8-16 Thd. 57 180112 ! "Scrow. Hex Hd, 5/16-18 x 2-3/4 In.
26 301251 Steeting Whee! zg 301596 Cperator's Manual (Not IHustrateg)
7 456836 { Roll Pin, 1/ x 2-1/4 In 50 307&81e | . Bopair Panctanual Mot Hustrsieel--f -
28 87212 | Cover, Stesting Shaft
26 58243 Shatt, Steering Wheel
30 58244 | Pinion
n 301410 | Bushing
32 58274 Roli Pin, 1/4 x 1-3/4 In.

(") Standard Hardware ltems - May Be Purchased Locally.
(*) Contact Tecumseh/Peeriess authorized service dealer for parls and warranty.



LIGHT GROUND ENGAGING TRACTOR MODEL 4518-2700

NOTE: ALWAYS USE ORIGINAL
EQUIFMENT PARTS. Use of
service/replacement ports other
than original squipment parts may
void your warranty.

j ..\ Ref, Item 66

s, 1, ‘_’:f"" Paga B
- .. - =

o
- j

Ref. ltam 4%
Pags ¢




S

LIGHT GROUND ENGAGING TRACTOR MODEL 4518-2700

Key Key
No. | Part No. Desecription No. | Part No, Dascription
1 56536 | Wire Retainer 29 48148 | Scrow, Tapllte, 3/8-16 x 1 In.
2 35258 | Screw, Taptits, No. 10-24 x 3/8 in. 30 120228 | *Screw, Hex Hd, 5/16-18 x 5/8 In.
3 57444 | Wire Tie 31 302805 | Hitch, Tractor
4 47828 | Cap, Ol Drain Tube 32 52401 Belt Guide
5 52404 Tube OIf Drain 33 £6359 Spring. Clutch .
6 Engine | ~See Footnole Below 34 138538 | Lockwasher, internal Tooth
7 52706 | Bulkhead, Hocd 35 122017 | "Screw, Hex Hd, 5/16-18 x 1 in,
8 173063 | Screw, Hex Hd, 5/16-18 x 3.1/2 In. 35 57220 | Screw, Hex Hd Tap, No 12 x 1/2 In.
9 Engine Pan 37 5721% Switch
10 56538 | Multier, L.H. as §7203 | Brake Rod
" 56540 | Mutfler, RH. a9 300793 | Shoulder Bolt
12 Gasket, Muttlar (Enging Part) 40 1489 | Locknut, Hex, 3/8-16 Thd,
13 186823 ;1  Seraw, Hex Soc Hd, 1/4-20 x 5/8 In. 41 3965% | Belt Retainer
14 36615 !  Bracket, Mutfler Assambly 42 35374 | Pulier, Idisr
15 41482 | Press Cilp 43 300154 | ldler Arm
16 9413447 Locknut, Hex, 5/16-18 Tha. 44 45892 Cairiage Bolt, 3/8-16 x 1-1/2 Ir..
17 45602 |  Washer, 5/16 In. 45 57204 Rod, Civteh
18 120228 | “Screw, Hex hd, 5/16-18 x 7/8 In. 46 138488 | Lockwasher, External Tooth
19 655111 Ground Wire 47 50047 | Screw, Taptite, 5/16-18 x 1-1/4 In.
20 271184 | *Nut, Keps, 5/16-18 Thd. 48 300634 Belt Guide
21 22053 | Retaining Ring 49 54892 | Puliay, Input
22 3021 Hey, Woodruti No. 606 50 57656 | V-Balt
23 137185 | Cotter Pin 51 304246 | Spacer, Engina Pulley
24 £5517 | Bracket, Shift 52 300743 | Pulley, Engine
25 56255 | Screw, Nylock, 1/4-28 x 3/4 In. 53 577e1 Key, Square
26 58284 |  Knob, Shiit Lever 84 120383 Lockwasher, Split, 7/16 In,
27 120238 |  Jam Nui, 1/2-13 Thd. 55 56431 Washer, Pilot
28 57680 Shift Lever 56 180786 Screw, Hex Hd, 7/16-20 x 5-3/4 In,

("} Standard Hardware ltems - May Be Purchased Locally.
(~) Contact Engine Manufacturer's authorized service dsalar (sea Englne Manual) for parls and warranty.




LIGHT GROUND ENGAGING TRACTUR MODEL 4516-2700

3

Y

4

f 4

ALL UNNUGbEDoE B -
ITEME ARE INTERCHANGEABLE
WITH OPPOSITE BIDE

47

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of
service/replacemert parts other
than original equipment parts may
void your warranty.




LIGHT GROUND ENGAGING TRACTOR MODEL 4518-2700

Key Key
No.| PartNo.i Description No. | PartNo. | Description
1 57215 | Screw, Hex Tap, 5/16-8 x 3/4 In. 38 300289 Support, LH
2 7342 | Hood Assambly 39 120226 | *Screw, Hex Hd, 5116 - 18 x 5/8 In.
3 49050 Screw, Plastite, 1/4-10 x 3/4 In, 40 3025080 Tank, Fusl
4 56183 | Gas Gauge 41 64885 | Pad, Fuel Tank
5 58304 { Edging, Hood 42 41008 | Clamp, Fusiline
6 45174 {ocknut, Wide Fl1 5/16-18 Thd. 43 47345 Clamp, Fuel Ling
7 271186 | *Nut, Keps, No, 10-24 Thd, 44 47452 Tubing, Fuel Line
8 895346 | *Screw, Tapthie, 1/4-20 X 1/2 In. 45 300712 Decat, Caulion
9 § ° o/15Y | LAICh, HOOG a0 DULI/ ] QWG Seal
10 8482 | Shoulder Bolt 47 | 9424215 | Locknut, Hex, 1/4-20 Thd.
11 120364 | *Flatwasher, 3/8 In, 48 301237 Console
12 120393 | “Fiatwasher, 1716 In. 1.D. 48 35497 Sorew, Taptite, 51 6-18 x 1/2 in,
13 53446 | Pin, Hood Latch 50 306422 | Fender Assembly
14 138538 | Lock Washer, inetnal Tooth, 5/16 5 55021 Trim, Fender
15 306128 | Dash Assembly 52 58279 Brackel, Fender
1% 300432 | Cable, Chok 53 180020 | *Screw, Hex Hd, 1/4-20 x 3/4 In.
17 955338 | *Screw, Hax Hd, 1/4-20 x §/8 In. 54 48000 | Screw, Hex Wa Hd, 1/4-20 x 1 In.
18 as2g Screw, Hex Hd, No. 10-24 x 1/2 In. 5% 180022 | *Screw, Hex Hd, 1/4-20x 1 In.
19 50607 ; Gontrol 56 86864 —Rataining Ring
20 300785 Decal, Dash 57 2968 Spacer
21 300456 | Throttie Control 58 57196 Rod, Brake-Cluch
ze 300291 Grachat- SearSwish g ke— AEBOE o Teobfad, Rt - e =
23 20507 Shouldar Bolt B0 57847 Spring
24 9104 | Mounting Bracket, Seat 81 48160 | Rubber Pad, Pedal
25 303024 Saat &2 57399 Brake Pedal Assambly
26 53205 | Cover, Seat Spring 63 300440 | Belt Gulde
27 448411 Screw, Taplite, 1/4 - 20 x 3/4 In. 64 52651 Grikl
28 49335 | Spring, Seat 85 36149 Shouidar Bolt
29 300282 Stop, Seal 66 87482 Main Frame
30 53744 | Clip, Seat Spring 87 58084 | Bracket, Griile, L.H.
N 300285 | Clip, Spring 68 58088 | Bracket, Grilie, RH.
32 58366 | Spring 69 S€030 Screw, Hex Wa Hs, 616-16 x 3/4 In.
33 300815 { Cover, Spring 70 56361 Bracket, Axle Support, Front
34 6233 | Suppon, R.H. 71 55273 | Locknut Wids Fla, 5/16-18 Thd.
35 | 9413447 Loeknut, Hex, 5/16-18 Thd. 72 12381 Fool Pad, L. H.
36 122007 | *Screw, Hex Hd, 5/16 - 18 x 3/4 in.
37 9228 | = Lockwasher, Splil, 5/16 in.

(") Standard Hardware items - May Bs Purchased Locally.



LIGHT GROUND ENGAGING TRACTOR MODEL 4518-2700

Ref, vem BO

P
ALL UNNUMBERED apa B

ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

Rat, liem 86
Page B




LIGHT GROUND ENGAGING TRACTOR MODEL 4518-2700

Key Key
No. | PartNo. | Description Mo. | PartNo. | Description
1 8280 | Hair Pin Cotter 34 998418 | "Flatwasher, 1/2 In.
2 300702 | Bracket, Clutch Lever Assembly 32 300171 | Shoulder Bolt
3 120393 | *Flatwasher, 11/32 In. 33 301238 | Quadrant Asssmbly
4 180079 | *Screw, Hex Hd, 5/16-18x 1 In. 34 301233 | Pawl Assembly
5 300220 | Switch, Start 35 180077 | "Scraw, Hex Hd, 5/16-18 x 3/4 in,
6 58277 | Switch, Seat 36 439455 | Screw, Fan Hd, 5M16-18 x 9/16 In,
7 35488 | Screw, Taptite, 5/16-18 x 3/4 In. 37 301551 Washer, Curved, 11/32 In,
8 300699 Bracket as 58333 Bracket, Support, Helght Adjust Laver
9 304781 | Cluich Lever Assambly 39 300217 | Braca, Support, Helght Adjust Laver
10 50148 | Bearing, Flanged 40 58335 | Bracket, Retainer
1 1502 | Locknut, Hex, 1/4-20 Thd. 41 300288 | Clevis
12 52458 | Bracket, Aetainer 42 120373 | Nut, Square, 5/16-18 Thd.
13 38298 | Pulley 43 300317 | Pin, Clavk
14 58336 | Shoulder Bott 44 300328 | Cable, Deck Lift
15 55514 | Knob, Ciutch Lever Assembly 45 180020 | “Scraw, Mex Hd, 1/4-20 x 3/4 |n.
16 58320 | Hand Grip, Helght Adjust Lever 45 120613 | "Nut, Hex, 1/4-28 Thd,
17 58325 Knok, Height Adjust Lever 47 126211 | “Carriaga Boft, 5/1618 x 5/& In.
18 58326 | Spring, Height Adjust Lever 48 300696 | Bracke!, Frame, Cable Anchor
19 300840 | Decal, Helght Adjust 49 301502 | Cabie Assy, Blade Engage/Disengage
20 300335 Covar, Helght Adjust Laver 50 58247 Nut, Adjusting
21 301538 | Screw, No. 10x 1 In, 51 56248 | Bracke!, Rear Hangar
22 946418 Locknut, Hex, 5/16-18 Thd. 52 120398 | ‘Flatwasher, 17/32 In.
23 44108 Wide Flange Locknut, 5/16-16 Thd. 53 300169 | Link Assembly, Right Side
24 JO03i1 E-Hing =" " D 54 300703 1 RaarClevis, Lt Cable™ ™ -
25 300302 Serew, No. 10 x 1/2 in. 55 121222 | *Cotter Pin, 3/32 x 3/4 In.
26 300782 | Pointer, Halght Adjust Lever 56 120372 | "Nut, Square, 1/4-20 Thd.
27 58330 | Actuator Rod, Height Adjust Lever 57 39522 | Clsvis Pin
28 35287 Screw, Hex Wa Hd, No, 8-32 x 3/8 In. 58 120376 { “Nut, Hex, 1/4-20 Thd,
29 58332 | Lever Heigiht Adjust 59 301185 | Rear Lift Assembly
30 300310 Pin, Clevis

(*) Standard Hardware llems - May Be Purchased Locally.




LIGHT GROUND ENGAGING TRACTOR MODEL 4518-2700

71
ALL UNNUMBERED
{TEMS ARE INTERCHANGEABLE
WITH DPPOBITE SIDE




LIGHT GROUND ENGAGING TRACTOR MODEL 4518-2700

Key Kay
No. | PartNo. | Description No. | PartNo. | Deseription
3 57361 | Chute Guard 46 68547 { Decal, Cautlon
2 300473 [ Spring 47 58250 | Bracket, Lift R.H.
3 300700 | Extension, ldiar Arm 48 55767 | Spring. Discharge Chute
4 | 180077 | *Screw, Hex Hd, 5/16-18 x 3/4 In. 49 57317 | Rod, Pivo!
5 9401 [ Bracket, idler 50 57360 | Bracket, Pivot
6 300180 Shoulder Bott 31 271184 | *Nut, Keps, 5/16-18 Thd,
7 44108 Nut, Hex, Wide F), 5/16-18 Thd, 52 57314 &kid Bar
8 120393 | Flatwasher, 11/32 In. 53 126216 | *Camriage BoR, 5/16-18 Tha,
g 41471 | Brake Padl 54 23763 { Wheel Axle .
10 41601 Aivel, Brake Pad 55 52584 | Wheel, Deck .
11 996416 | “Flalwasher, 3/8 In, 56 9174 { Brackei, Wheel Mount, A.H.
i2 1498 | Lotknut, 5/16-18 Thd. 57 30573 | Secrew, Hax hd, 3/8-24 x 1 in,
13 34510 | Spring 56 2483 | Formed Washer
14 1499 | Locknut, 3/8-16 Thd. 59 68212 Blade :
15 271172 | *Keps Nut, 1/4-20 Thg. &0 300345 | "Screw, Hex Hd, 5116-18 x 1 3/5 In.
16 300491 Idier Arm Assy, (Inct. Nos. 9 & 39) 61 45171 Wide Fiange Locknut, 5/16.18 Thd.
17 300844 | Retainer, Belt B2 56424 1 Quill Assemnbily
18 121954 | “Screw, Hax Hd, 1/4-20 x 2 In. &3 51445 Locknut, Flangs
18 3008414 Pulley, idler 64 56365 | Flatwasher
20 57326 Carriage Bolt, 3/8-16 x 2 In. &5 56380 Pulley
21 122017 | *Serew, Hex Hd, 5/16-18 x 1 In. 66 51449 | Spacer
22 58247 | Nut, Adjusting 67 49562 | Bearing
23 58306 Rod, Deck Hitch 68 50818 Spacer, Tube
24 301091 Bracket, Deck Front 69 §5547 § Quill
25 8260 | Hairpln Colter 70 50616 | Dust Shiald
28 88315 Lift Support Plate 71 568425 Saddls & Shatt Assembly
27 35214 Flatwasher, 21/64 in, 72 120228 | *Scraw, Hex Hd, 5/16-18 x 5/8 In,
28 408686 | Screw, Taptite, 1/4-20 x 3/8 In. 73 300224 | Qulif Assembly
29 1802 i Locknul, 1/4-20 Th. 74 3013878 | Spacer
30 300238 Beh Guard 75 56380 | Pulley
31 303247 | Blade Brake Assy. {Incl. Nos. 8 & 33) 76 301379 | Spacer
32 300315 | Rod, Brake Ralpass 77 58128 | Spacer, Tube
33 135624 Rivet, Brake Pad 78 58124 Quill :
34 1343 | ldler Arm 79 58165 | Saddle & Shaf! Assembiy
35 | 300215 | Spring 80 | 300142 | V-Bel , '
36 300820 Puliey, idier 81 58125 Quill Assermrbly
37 41880 | Shoulder Bokt B2 51445 | Wilde Flange Locknut
38 4107 Flatwashar a3 300284 Pulley Half .
39 45892 Shouider Bolt 84 56162 Quilt i '
40 120834 | "Screw, Hax Hd, 5/16-18 X 1/2 In. 85 98122 | Saddle & Snaft Assembiy :
43 57318 Retalner, Belt 86 50634 Screw, Hex'Hd, 5/16-18 x 7/8 Ir.,
42 58251 Bracket, Lift L.H. 87 300323 Blade, 9-5/6 Inch .
43 304881 Mower Dack a8 300103 Bracke!, Whee! Mount, L H.
44 300680¢ V Belt a9 304532 | Blade, 8-5/8Inch
45 68249 | Decal, No Stap l L i

{") Standard Hardware ltems - May Be Purchased Locally.

1




LIGHT GROUND ENGAGING TRACTOR MODEL 451 8-2700 t
Key Key “
No. | PartNe, | Description No. | PartNe, ! Description i
1 300626 | Key, Ignition 17 | 120392 | Flatwasner, /4 In.i:
2 48140 Locknut {Swhch Part) 18 120380 Lockwasher,[Split '[
3 138557 | Lockwasher {Switch Part} 19 120375 | *Nut, Hex, 1ldr20 Thd.
4 300887 | Switch, ignition 20 1502 | Locknut, Hex, 1/4-80 Thd.
5 302031 Fuse 21 187745 | *Scraw, Hex Md, 1/3-20 x 3/4 In.
6 300620 | Wire Harness Assembly 22 53716 | Solenoid L
7 300133 | Ammeter 23 138485 | *Washer, Exty Shakeproof, 5/16 {1,
8 300255 | Bulb, Indicator 24 120368 | *Nut, Hex, 5/16-24 Tnd.
9 §5511 | Ground Wire 25 52570 | Lens, Headlsnt 1
10 52026 | Battery 26 52572 | Bulb, Headight 1
11 57551 | Battery Rod 27 52571 | Bezel, Hoadight i '
12 126216 | *Cariage Bolkt, 5/16-18 x 5/€ In, 28 s506ee | Screw, Hex fe Hat No. 10-14 x sz In.
13 { 126203 | "Camiage Bolt, 1/4-20 x 5/8 In. 29 57792 | Lead Wire, Headlight
14 271184 | *Nut, Keps, 5/16-18 Thd. 30 41482 | Press Clip 8
15 271172 | *Nut, Keps, 1/4-20 Thd, 31 54888 Retalner, Wife
16 57552 | Bracket, Batlery, Hold-Dawn 32 Engine Pan i !
{*} Standard Hardware items - May Be Purchased Locally. 1 fl
SLACK'"—"
BLACK .
BLUE
Al 4ANK
veo—b
24
£8
&g 20
\, i
RED ) E i
¢ 1 23 = b i .
- I
, il =
] '
P R - 22 :

YELLOW
YELLOW

T0
SEAT

0
SWITCH
(BB277)

E.
| L

HLU

0
SWITCH
{300220}

“ o

Yo
Main Frama
Switth

NOTE: ALWAYS USE ORIGINAL EQ
of garvice/replacement parts otheg then
mant parts may void your warcanty |

i

IPMENT PARTS U
Horiginal equy-

ENGINE

o




